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Applicant :  LIGHTSTEC CO.,LIMITED

Address  : SF-6FNo.41 WANLE EAST ROAD,SHENGFENG,XIAOLAN

TOWN,ZHONGSHAN ,CHINA
Name of sample : Led strip light
Receiving Date : 2018.06.04
Test Date : 2018.06.04-2018.06.05
Test Location : Chemistry Laboratory
Test Method : Please refer to next page(s)
Testing ltem : Substance according to RoHS directive -2011 / 65 / EU directive
According to standards : RoHS directive -2011 / 65 / EU
Conclusion : Please refer to next page(s)

Editor : L" gq' Al ru Verifier : ZJW/\% \famw Issue

Date : 2018.06.08 Date : 2018.06.08 Date : 2018.06.08
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1. Sample information

For samples, the information provided by the customer is as follows:

Type of sample © Please refer to next page(s)
Buyer - NA

Supplier . NA

Composition . NA

Colour © White

Size © NA

Sample Quantity - NA

Manufacturer - LIGHTSTEC CO.,.LIMITED
Sample Description * Trade Name: LIGHTSTEC
Labeled Age Grading - NA

Requested Age Grading - NA

Applied Tested Age Grading - NA

Note | NA=Not applicable

2, Type of sample

LT-3528W60R-W12,LT-3528 W120R-W12,LT-3528 W240R-W12,LT-3528 W60R-W24,LT-3528W120R-W24,
LT-3528W240R-W24,LT-5050W30R-W12,LT-5050W60R-W12,LT-5050W120R-W12,LT-5050W30R-W24,
LT-5050W60R-W24,LT-5050W120R-W24,LT-2835W60R-W12,LT-2835W120R-W12,LT-2835W192R-W12,
LT-2835W60R-W24,LT-2835W120R-W24,LT-2835W192R-W24,L T-3014W60R-W12,LT-3014W120R-W12,
LT-3014W60R-W24,LT-3014W120R-W24,LT-3014W238R-W24,LT-3014W240R-W24,LT-335W60R-W 12,
LT-335W120R-W12,LT-335W60R-W2,LT-335W120R-W24,LT-2835S60R-W12,LT-2216 W300R-W24,
LT-2835W240R-W24

”W?” is the led color red/yellow/blue/green/white/nature/white/warm white/RGB/RGBW

3. Conclusion

The sample was tested and according to the test results, the sample complies with RoHS directive -2011 / 65 /
EU.
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4, Sample Description
No. Component Material Issue Body Report No.& Issue Date Conclusion
1 Solder -- SGS ng:ﬁggﬁgg?g“ Pass
2 | Blackink - sas SHAECI01636004 Pass
3 White coating -- SGS Sg;fg;g?jg??s Pass
4 Electronic wire -- SGS ngigéiﬂl;ggﬁl Pass
5 Wire core -- SGS D(;E%%ll?/zl; 33?1 Pass
6 | White lasic - e SZRIOS 81170301 pass
7 Black plastic -- SGS CANML1300917509 Pass
8 Rubber -- SGS D(;];Ze/Zl(zgl,]ézl)/eCj; 3 ;‘ 4 Pass
9 Black line leather -- SGS GZ})I;(;I;)I;ESSS/;)ITEM Pass
10 Red line leather -- SGS Cﬁgff/lla;?;(i 33?(1)2 Pass
A C e | oeomess
12 DIODE -- CTI GZDR':AL\E)I.OEGJZ'Z)JI%?’:(;I" 2(3110 Pass
| w e | e o
W | swoic - sos SZTYRINBIGTRULP Pass
15 Organic silica gel - SGS GZS;?%%%S’;HSM Pass
6| svpwmos - sos CZLADSLIZTICHEN Pass
17 SMD resistor - SGS 3522231153%32% Pass
18 Wire core -- SGS Dca:ti /‘igll_o /2184 ggil Pass
NOTE:
Parts testing report provided by the customer, United testing does not review its accuracy
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5. Sample Photo
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Only responsible for the samples in the original report. This report (and/or certificate) shall not be copied

without the permission of the company.

**End of Report***
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